
FORT WORTH’S ENVIRONMENTAL MANAGEMENT 
SYSTEM PROVIDES A ROAD MAP FOR SOLUTIONS
PAGE 38

tpomag.com
AUGUST 2017

TECHNOLOGY DEEP DIVE: 

Mobile Sensor 
Management

PAGE 36

HEARTS AND MINDS: 

Water festival 
in Tucson

PAGE 44

Excellence
Prescription for

 

IN MY WORDS: 
Tapping the potential of biogas

PAGE 26

Magan Lersch
Sr. Environmental Specialist

Glory Walker
Sr. Environmental Specialist

Steven Nutter
Environmental Program Manager





Package Headworks Systems

Raptor® Complete Plant 
H-Pac®

S O M E  T H I N G S  W O R K  B E T T E R  T O G E T H E R .

Raptor Complete Plant and H-Pac system combine the actions of two or more steps in a single unit. Our Raptor
Complete Plant combines screening and grit removal into one self-contained fully automated unit. It features a stainless 
[...]
CHOPPER PUMP

VAUGHAN
CHOPPER PUMP

HEAT
EXCHANGER

INCREASED
METHANE

PRODUCTION

BLEND
TANK

ROTAMIX

HIGH STRENGTH 
ORGANIC WASTE

TRUCK UNLOADING 
(FOG)

SLUDGES
(PRIMARY, TWAS, DAF)

DIGESTER

ROTAMIX

FOG & Organics Processing
From conditioning to mixing to blending, Vaughan 

has the products and experience to process your 

high strength wastes and FOG into a usable, 

renewable energy source, resulting in increased 

methane production to create power and bio-fuels.

Vaughan Pumps
• Truck Unloading

• Digester Recirculation 

Vaughan Systems
• Rotamix

• Hopper Chopper

• Auger Chopper

Call Vaughan today to find out which system will work best for your project.

ChopperPumps.com    |    360.249.4042    |    info@chopperpumps.com

DON’T WASTE
ORGANIC WASTE.

PROCESS MIXING SYSTEMS  
USING VAUGHAN  
CHOPPER PUMPS

VC-detailedAD-FOG-9x10.875.indd   1 5/24/2017   3:10:41 PM

FREE INFO – SEE ADVERTISER INDEX

Serfass: Yes. One way we’ve seen that happen is for a private company 
to build or upgrade the digesters and manage the biogas at no up-front cost 
to the municipality. A good example of this is the village of Ridgewood, New 
Jersey. They had a digester and they wanted to accept food waste to help cit-
ies in the region recycle food waste and to increase the potential for biogas 
to offset their energy cost.

 
: How did that community accomplish its goals?

Serfass: They brought in a private developer who promised them a 
long-term low and predictable energy cost. The developer upgraded their 
existing digester and got a long-term lease to run and manage the facility. 
The developer built it at no cost to the municipality. The system meets more 
than 100 percent of the facility’s energy needs. It includes a solar array that 
boosts energy production. The developer also gets an upside in that they can 
profit from tipping fees for taking the food waste and from running the bio-
gas system very efficiently.

 
: Are there any other creative development approaches?

Serfass: One concern of waste-
water facilities is that they don’t 
want the complexity of dealing with 
variability in food waste — they 
don’t want to handle the receiving 
end of it. That’s where a company 
like Waste Management comes in. 
They create a transfer station, sepa-
rate the food waste from the trash 
they’re hauling anyway, and create a liquid slurry from the food waste. Then 
they deliver that high-energy slurry to the treatment plant. One place they’re 
doing this is at the Los Angeles County Sanitation District’s wastewater treat-
ment facility.

 
: Is there any momentum toward plants converting from aerobic 

to anaerobic digestion in order to produce biogas?
Serfass: It depends mainly on the age of the system. If the aerobic sys-

tem is old, there is substantial benefit in turning it into an anaerobic system. 
Historically, digesters were installed in wastewater facilities to reduce the 
volume of sludge, and not to produce energy. Aerobic systems were often put 
in to do just the bare minimum needed to treat the material. But when you 
look at all the benefits of an anaerobic digester, it becomes clear pretty quickly 
that it might make sense to invest in one.

 
: What would be a good way to quantify the potential benefits of 

greater biogas system development?
Serfass: We see biogas systems having potential to electrify 7.5 mil-

lion homes or to reduce greenhouse gas emissions by the equivalent of remov-
ing more than 15 million passenger cars from the road. Optimal development 
would catalyze an estimated $40 billion in capital deployment. It would also 
generate 335,000 construction jobs and 23,000 permanent operations jobs. 
That’s for all potential biogas systems, not just the wastewater sector.

 
: As for stand-alone biogas systems, such as food waste digesters, 

what factors tend to hinder development?
Serfass: First, being able to sell all the energy as gas or electricity. Many 

states have difficult net metering policies like net metering caps. Also, facil-
ities looking to sell the biogas to a utility need to be able to access the natu-
ral gas pipeline easily and at reasonable cost. And long-term feedstock 
contracts are essential. To finance a food waste system, for example, it’s nec-
essary to show the bank that feedstock will come in very consistently for five 
to 10 years. Some states have policies that require commercial organic waste 
to be recycled, and those policies can really help in getting feedstock contracts.

 
: What forces are driving or hindering development on the agri-

cultural side?

Serfass: There are plenty of farmers who just want to farm. Like waste-
water operators, they don’t want to operate a biogas facility — and yet they 
have manure and nutrients that need to be managed. A lot of issues with 
spreading raw manure on fields can be alleviated by first digesting the manure.

 
: Can local politics and public objections get in the way of biogas 

projects?
Serfass: Most biogas systems are well run and valued in their commu-

nities, but some biogas facilities around the country have experienced objec-
tions. Some complaints they hear are unbelievable, like a complaint about 
odor when the wind is blowing in the opposite direction. But sometimes 
there’s an issue with the digester that the operator hasn’t noticed. So it’s nec-
essary to have a validation process and an openness on both sides to reach 
an understanding. The most common issue is fear of the unknown. So, com-
munication with the local community when putting in a digester is key. If 
people are unfamiliar with the technology, you need to tell them about it, be 
available to answer questions and respond quickly to any issues after startup.

 

: Are most biogas-to-energy facilities combined heat and power 
projects?

Serfass: Yes. A digester has heating needs, and the engine-generator 
is usually right there, so CHP is easy to do. You’re almost always producing 
renewable heat as a part of the biogas system.

 
: Are there any issues in meeting standards for export of biogas 

to utility pipelines or using it for vehicle fuel?
Serfass: No. Biogas upgrading systems can meet all those standards. 

We have a pipeline specification on our website (www.americanbiogascoun-
cil.org) that is a mix of gas quality standards from all across the country. In 
practice, every utility has a different standard. There’s not much standard-
ization among utilities, and they tend to have a lot of autonomy to do what 
they want. And while electric utilities are required to allow interconnection, 
gas utilities are not required to allow renewable gas into their pipelines, even 
though gas from biogas facilities that has been processed properly is of higher 
quality than the gas already in the pipeline. So the issue is usually not the 
gas quality, but getting permission to inject into the gas pipeline.

 
: In your opinion, how important is it to maximize the use of biogas 

in terms of energy supply, clean energy, and reducing carbon emissions?
Serfass: It’s so very important that we utilize our resources to their 

highest potential. At present, less than 3 percent of food waste is recycled in 
our country. So we have a huge opportunity to use that material. In the pro-
cess, we’d probably save businesses money because they have to pay to handle 
that material anyway. In biogas systems we create renewable energy and lots of 
great products that return nutrients to the soil, turning food back into food.

 
: What parting advice would you offer to operators of clean-water 

facilities?
Serfass: I would encourage them to be bold and to explore how add-

ing or upgrading a digester could benefit not only their facility but also the 
community. We are rolling out a series of operations and maintenance train-
ing programs for digesters this year. Operators can learn more by visiting 
our website.   

‘‘We see biogas systems having the potential to electrify 7.5 million 

homes or to reduce greenhouse gas emissions by the equivalent of 

removing more than 15 million passenger cars from the road.”
PATRICK SERFASS



30     TREATMENT PLANT OPERATOR

wastewater: PLANT
top performer

the Resources
Recovering

Curt Czarnecki, Kenosha Wastewater Treatment Plant director of 
Engineering Services, talks with plant operator Matt Paul in front 
of one of two centrifuges (Centrisys Corp.). The plant has 
installed and pilot tested a variety of new technologies and has 
an active energy optimization program.

DRIVEN BY A PASSION FOR INNOVATION, THE KENOSHA 
Wastewater Treatment Plant team has converted a messy, inefficient biosolids 
process into a state-of-the-art resource recovery and energy production system.

The technology includes thickening centrifuges; thermal-chemical hydro-
lysis; high-solids anaerobic digestion with mechanical hydraulic mixing; 
biogas conditioning, dewatering and drying; and combined heat and power 
generation. The system has been humming along for just under two years, 
generating all the electricity and heat required for biosolids handling, and 
surplus electricity for about one-third of other treatment plant needs.

Humming is the right word. It’s 
clean and quiet as Curt Czarnecki, 
director of engineering services, 
shows off the new units in the old 
dewatering building. Ear protection 
isn’t required as he explains how the 
new system has improved sludge con-
sistency and reduced the number of 
digesters needed, while producing 
a 90 percent solids Class A end prod-
uct that has cut biosolids landfilling 
costs by at least two-thirds, based on 
volume reduction alone.

“We like to be on the cutting 
edge of technology,” Czarnecki says. 
“Our general manager, Ed St. Peter, takes a lot of pride in being an industry 
leader.” Kenosha gets good value because equipment manufacturers are eager 
to demonstrate new technology at the plant and make sure it functions as 
designed. Since training and technical assistance are important, it helps to 
have local suppliers. Centrisys Corporation of Kenosha supplied the thick-
ening and dewatering centrifuges.

 
CONVENTIONAL TREATMENT

The 22 mgd (average) Kenosha treatment plant occupies 29 acres on Wis-
consin’s Lake Michigan shore just south of the city center. Permitted aver-
age is about 28 mgd. The liquid end is straightforward: headworks screening 
and grit removal, primary settling tanks, secondary aeration and settling, 
gas chlorination and discharge to the lake. BOD removal averages 92 per-
cent, TSS 96 percent, ammonia 89 percent, and phosphorus 84 percent. The 
plant serves about 110,000 people along with many industries in the 86-square-
mile urban area.

A PLANT ON LAKE MICHIGAN’S SHORE 
USES A MIX OF INNOVATIVE TECHNOLOGIES 
TO MAKE THE MOST OF NUTRIENTS 
AND ENERGY CARRIED IN WASTEWATER

STORY: Jim Force
PHOTOGRAPHY: Michael McLoone

‘‘We wanted to 

increase our biogas 

production, generate 

electricity and use waste 

heat as our primary 

thermal energy supply.”
CURT CZARNECKI, P.E.



tpomag.com    August 2017   31

wastewater: PLANT
top performer

the Resources
Recovering

Curt Czarnecki, Kenosha Wastewater Treatment Plant director of 
Engineering Services, talks with plant operator Matt Paul in front 
of one of two centrifuges (Centrisys Corp.). The plant has 
installed and pilot tested a variety of new technologies and has 
an active energy optimization program.

DRIVEN BY A PASSION FOR INNOVATION, THE KENOSHA 
Wastewater Treatment Plant team has converted a messy, inefficient biosolids 
process into a state-of-the-art resource recovery and energy production system.

The technology includes thickening centrifuges; thermal-chemical hydro-
lysis; high-solids anaerobic digestion with mechanical hydraulic mixing; 
biogas conditioning, dewatering and drying; and combined heat and power 
generation. The system has been humming along for just under two years, 
generating all the electricity and heat required for biosolids handling, and 
surplus electricity for about one-third of other treatment plant needs.

Humming is the right word. It’s 
clean and quiet as Curt Czarnecki, 
director of engineering services, 
shows off the new units in the old 
dewatering building. Ear protection 
isn’t required as he explains how the 
new system has improved sludge con-
sistency and reduced the number of 
digesters needed, while producing 
a 90 percent solids Class A end prod-
uct that has cut biosolids landfilling 
costs by at least two-thirds, based on 
volume reduction alone.

“We like to be on the cutting 
edge of technology,” Czarnecki says. 
“Our general manager, Ed St. Peter, takes a lot of pride in being an industry 
leader.” Kenosha gets good value because equipment manufacturers are eager 
to demonstrate new technology at the plant and make sure it functions as 
designed. Since training and technical assistance are important, it helps to 
have local suppliers. Centrisys Corporation of Kenosha supplied the thick-
ening and dewatering centrifuges.

 
CONVENTIONAL TREATMENT

The 22 mgd (average) Kenosha treatment plant occupies 29 acres on Wis-
consin’s Lake Michigan shore just south of the city center. Permitted aver-
age is about 28 mgd. The liquid end is straightforward: headworks screening 
and grit removal, primary settling tanks, secondary aeration and settling, 
gas chlorination and discharge to the lake. BOD removal averages 92 per-
cent, TSS 96 percent, ammonia 89 percent, and phosphorus 84 percent. The 
plant serves about 110,000 people along with many industries in the 86-square-
mile urban area.

A PLANT ON LAKE MICHIGAN’S SHORE 
USES A MIX OF INNOVATIVE TECHNOLOGIES 
TO MAKE THE MOST OF NUTRIENTS 
AND ENERGY CARRIED IN WASTEWATER

STORY: Jim Force
PHOTOGRAPHY: Michael McLoone

‘‘We wanted to 

increase our biogas 

production, generate 

electricity and use waste 

heat as our primary 

thermal energy supply.”
CURT CZARNECKI, P.E.



32     TREATMENT PLANT OPERATOR

Previously, the plant’s solids handling process included dissolved air 
flotation thickening, which brought the solids content of waste activated 
sludge from 1 percent to 3.5 to 4 percent.

The thickened sludge was digested in four primary and two secondary 
digesters, operated in batch runs. Then it was conditioned with lime and fer-
ric chloride, and dewatered in batches in plate-and-frame presses. The cake 
was trucked to a landfill.

In 2009, with the old equipment needing repair or replacement and energy 
and landfill costs rising, the utility replaced the plate-and-frame presses with 

a Centrisys CS21-4HC dewatering centrifuge. The new units reduced dewa-
tering costs, but the utility was still spending some $340,000 a year in land-
fill tipping fees.

 
NEW LOOK

The plant team continued to upgrade the biosolids process in 2011, when 
Centrisys completed a full-scale pilot test of a THK 200 centrifuge for waste 
activated sludge thickening. Next, the utility entered a design-build contract 
with Centrisys to provide a system able to tap the full energy potential locked 
in the biosolids waste stream.

“We wanted to increase our biogas production, generate electricity and 
use waste heat as our primary thermal energy supply,” Czarnecki says. The 
utility also aimed to produce Class A biosolids while maintaining or reduc-
ing noise, odors and particulate emissions.

Important to the system is a PONDUS thermochemical hydrolysis pro-
cess provided by CNP Technology Water and Biosolids Corporation (a 
division of Centrisys). The unit breaks down the cell walls of the thickened 
waste activated sludge before digestion. Through a hot-water heat exchanger, 
the thickened material (6 to 7 percent solids) is heated to about 155 degrees 
F, ideal for the hydrolysis process.

Caustic soda is added to adjust pH. Then, at atmospheric pressure, the 
solids circulate in the PONDUS reactor for 2 to 2.5 hours. New material is 
added to the reactor periodically at a ratio of one part new solids to three 
parts circulating solids. “The process releases internal organic acids, which 
brings pH of the stream back to neutral,” says Czarnecki. “After hydrolysis, 

Kenosha (Wisconsin)  
Wastewater Treatment Plant
BUILT: | 1939; expanded 1967, 1985, 2015
FLOWS: | 28 mgd design, 22 mgd average
SERVICE AREA: | City of Kenosha and surroundings
POPULATION SERVED: | 110,000
TREATMENT LEVEL: | Secondary
TREATMENT PROCESS: | Activated sludge
RECEIVING WATER: | Lake Michigan
BIOSOLIDS PROCESS: | Thermal drying
BIOSOLIDS USE: | Landfilled (land application pending)
ANNUAL BUDGET: | $7.7 million
WEBSITE: | www.kenosha.org
GPS COORDINATES: | Latitude: 42°33’31.98”N; longitude: 87°48’55.10”W

The operations team at the Kenosha plant includes, from left, Wayne Greisen, 
George Morgan, Rich Kositzky, Don Kordecki and Garrett Gilbertson.

the pH is 6.8 to 7, and no more chemical addition is necessary before diges-
tion.” A second Centrisys THK 200 centrifuge thickens primary sludge from 
3.1 to 6.1 percent solids.

 
EFFICIENT DIGESTION

The primary thickened solids join the hydrolyzed solids and are pumped 
to the two primary digesters and then to the single secondary digester. 
Digester contents are fully mixed using a Rotamix unit (Vaughan Company). 
“The system consists of a chopper pump, internal piping and six nozzles per 
digester,” Czarnecki says. “We get even heating of the contents, improved 
volatile solids reduction and increased gas production.” As opposed to the 
previous batch operation, the process is continuous feed and draw.

The composition of the biosolids is critical. New perforated plate band 
screens improve removal rates at the headworks, important to downstream 
solids processing. “The capture rate has been fantastic,” says Czarnecki. 
“The difference is night and day.” The screens are manufactured by Envi-
rocare, just south of Kenosha in Gurnee, Illinois.

After digestion, the solids are dewatered on a CS21-4HC Centrisys cen-
trifuge to 26 to 29 percent solids. The cake is fed to a compact SÜLZLE 
KLEIN GmbH belt dryer (distributed by Centrisys) operating at 185 degrees 
F and achieving all the requirements for Class A biosolids. While the 90 per-
cent solids granules are being landfilled (at far lower volume and expense), 
Kenosha has verbal approval of the material as a Class A product from the state 
Department of Natural Resources, clearing the way for land application.

ENERGY RECOVERY
Smooth operation and a Class A end product are only part of the story. 

Energy recovery was a major objective and is being realized big-time. “Our 
energy costs have been going up 2 to 3 percent every year,” says Czarnecki. 
“Plus we wanted to reduce our dependence on natural gas and electrical 
energy from the local utility. The utility prides itself on keeping rates low. 
We’re among the lowest-cost operations in the state.”

BANG FOR THE BUCK
For the size of the payback in energy recovery, facilities 

usage, and biosolids handling costs, Kenosha gets a lot for its 
money. The solids project was implemented on a design-build 
basis at a cost of $5.4 million.

“The state allows design-build for energy recovery proj-
ects,” says Curt Czarnecki, director of engineering services. “We 
worked with Centrisys as our design-build partner.” The 
contract called for design, assistance with permits, procure-
ment, construction and installation, integration with the existing 
SCADA system, startup and commissioning, operation and 
maintenance manuals and warrantees.

Czarnecki believes working with local manufacturers on a 
cutting-edge project added to the savings. “Manufacturers want 
to get the new technologies installed and operating success-
fully,” he says. “They guaranteed cost savings.” He calculates 
savings of up to 50 cents on the dollar. 

Using existing buildings and reducing space and the number 
of facilities also saved on costs. The new thickening centrifuges 
occupy about 50 square feet each, while the old dissolved air 